
PERIODICA POLYTECHNICA SER. CIlIIL ENC. lIO£. 41, NO. 2, PP. 119-134 (1997) 

CHEMICAL UPGRADING OF THE 
NORTH-BUDAPEST WASTEWATER TREATMENT 

PLANT 

Laszl6 SmvlLYODY and Marcell KNOL!vL.\R 

Department of \Vater and vVastewater Engineering 
Technical University of Budapest 

H-1521 Budapest, Hungary 

Received: Jan, 20, 1997 

Abstract 

In the past decade, the development of chemical technologies has opened the way to use 
low doses of metal salts (with or without polymers), in wastewater treatment. Then 
this led to a combination of chemical and biological processes driven by different goals, 
Available experiences suggest that chemical upgrading is an efficient method to increase 
the capacity of biological treatment plants (with primary sedimentation), 

The specific problem of the ::\'orth-Budapest vVastewater Treatment Plant (NB­
WWTP) is that on the short run the flow to the existing treatment plant can be tripled 
(which would lead to a ,50 - 60% hydraulic overload of the presently under-utilized capacity, 
140 000 m3 Id), while on the longer run the flow may reach 400 000 m3 Id. The costs of 
meeting European Union standards with a proposed advanced biological nutrient removal 
are extremely high (several hundred million S) and the future flow is uncertain. Since 
financial resources are scarce, a cost-effective intermediate solution (say for the coming 
ten years) based on the upgrading of the existing facility should be sought to cope with 
the increased wastewater flow. 

In the frame of the present study, first laboratory jar tests were conducted to study 
the applicability of chemical enhancement which was followed by a three-week full-scale 
experiment performed with low chemical dosage during the fall 1993. The experiments 
showed the ability of chemical upgrading to maintain ( or improve) current treatment plant 
performance under flow increased by at least 50%. 

Keywords: wastewater treatment, chemical upgrading, capacity extension, phosphorus 
removal, Central and Eastern Europe. 

Introduction and Problelll Forlllulation 

The past development of the water infrastructure in Central and Eastern 
European (CEE) countries demonstrates a non-sustainable scenario. A 
data collection program covering Poland, the Czech Republic, Slovakia, 
Hungary and Bulgaria showed (SOllILYODY, 1994) that the overall level 
of water supply is quite good (about 90%) and, on average, sewerage is 
adequately developed (74%). However, the level of sewage treatment is 
poor: less than 50% of the wastewater received secondary treatment at 
the late eighties (this ratio is even smaller in Hungary). The investment 



120 L. SOMLYODY and M. KNOLMAR 

needs to improve the above situation and to approach Western European 
levels are tremendous, particularly if we consider the present conditions of 
economic transition. 

In Budapest only about 20% of the wastewater are biologically treated 
(the generated amount in the dry season is about 1 million m 3/d). The 
required expenditures are estimated in the order of one thousand million $. 
It is clear there is a need to look for cost-effective, double solutions on the 
short run which can be feasibly further expanded as the economy improves. 

The North-Budapest Wastewater Treatment Plant (NB-WWTP) is 
the larger of the two facilities, and it currently receives sewage from only a 
part of North-Pest (Ujpest). NB-WWTP is a traditional activated sludge 
plant. Liquid treatment consists of screw pumps, screens, aerated grit 
chamber, distributor, pre-aeration basins, primary sedimentation tanks, 
fine-bubble activated sludge process (without nitrification), and final clar­
ifier. Sludge treatment includes chemical conditioning, dewatering, and 
landfill disposal. 

The pre-aeration, primary and biological units are constructed in four 
parallel trains. The design capacity of each train is 35 000 m 3/d. Discharge 
is through two outlets to the Danube. Sludge from the biological clarifiers 
is recycled as return activated sludge. The excess waste activated sludge 
is recirculated to the head of the primary aeration basins, where together 
with the primary sludge, it is settled in the primary sedimentation basins 
(this is partially performed due to the lack of a sludge thickener). The 
combined primary and biological sludge is then pumped from the primary 
tanks to the sludge processing unit where it is treated chemically with lime 
and ferric chloride sulphate before dewatering in a new chamber press. 
Sludge disposal is to a local landfill which is not an adequate long-term 
solution. 

A flow of about HO 000 m3/d during the 1980s has decreased after 
1990 due to water pricing and industrial structural changes. Currently, 
the design capacity of 140 000 m 3/d is under-utilized; two or three of the 
plant's four sections are in use. However, by the end of 1990's, the flow will 
greatly increase, from a present level of between 70 000 to 80 000 m 3/d to 
about 220 000 to 250 000 m 3/d; while according to various estimates it may 
reach 400 000 m 3/d in the long run. After completion of the Angyalfold 
Pumping Station (planned for 1997) and P6k Pumping Stations (in future) 
the plant will receive wastewater from the entire North-Pest area (Ujpest, 
Angyalfold, Ujpalota, Rakos, Zugl6, Matyasfold, Cinkota), North Buda 
(Bekasmegyer, Csillaghegy, R6mai fiirdo) and other smaller communities. 

Effiuent standards applied for the particular stretch of the Danube 
include COD = 75 mg/l, TSS = 100 mg/l, NHt = 6.4 mg/I, N03 = 20 mg/l 



CHEMICAL UPGRADING OF WASTEWATER TREATMENT PLANT 121 

and TP = 2 mg/I. The corresponding relaxed values set specifically for the 
NB-WWTP are 125 mg/l, 50 mg/l, 25 mg/l, 50 mg/l and 5 mg/l which are 
generally met by the facility (since nitrification does not take place, nitrate 
is low all the time, while ammonia is close to the limit value). 

A long-term solution could be an advanced treatment with nutrient re­
moval to meet the most stringent EU recommendations (although in lack of, 
the planned, new Hungarian legislation it is not clear whether the Danube 
will be identified to a sensitive region or not) and to treat the predicted 
flow (of around 400 000 m 3/ d). The investment cost requirement is high, 
about 300 hundred million $ (effiuent TN would be 10 mg/l which can 
be reached by denitrification, while TP = 1 mg/l). However, the future 
capacity can be estimated only under high uncertainty and thus there is 
a danger of overexpenditures. For this reason any future strategy requires 
careful analysis which considers the best utilization of the existing facil­
ity (which operates for about ten years and its machinery was completely 
renewed recently). 

In principle three different policies can be followed (and actually are 
discussed) : 

(i) To demolish the existing plant and to construct a brand new advanced 
one taking into account the likely future flow development; 

(ii) To build a new advanced plant now according to short-term needs 
(220 000 - 250 000 m 3/d) only and to stop the operation of the ex­
isting plant. Under this scenario the existing plant would start to 
function again later to cope with further increase in the flow (the flow 
of this unit would be reduced in comparison to the present value to 
introduce nitrification and say partial denitrification, depending on 
water quality goals of the Danube having a high dilution rate); and 

(iii) To upgrade chemically the existing facility such that it can handle the 
short-term increased flow (220000 - 250 000 m 3/d) under unchanged 
effluent quality. 

The first strategy is irrational since - as noted earlier - the future 
flow is more than uncertain. Furthermore, effiuent and ambient water 
quality requirements (and their scheduling) are not yet specified and the 
alternative is very expensive. The second one also would have significant 
investment requirement right now which though would be associated with 
improved effiuent quality. However, due to high background P and N levels 
in the river, and the presence of the remaining high portion of untreated 
wastewater in the capital, a positive impact on ambient water quality could 
be hardly detected. In fact, it would be advisable to utilize the limited 
budget available to increase the presently extremely low BOD5 removal 
in the entire capital first and to focus on n11trient removal in a multi-



122 L. SOMLYODY and M. KNOLM.4R 

stage development fashion only subsequently (HENZE - 0DEGARD, 1994; 
SOMLYODY, 1994). These are the reasons why we focus here on the third 
scenario, i.e. on cost-effective capacity extension of the existing plant as 
an intermediate solution (it is noted that the final decision will also be 
significantly influenced by space requirement and land availability at the 
NB-MWWTP in relation to which there is not yet a clear picture),' 

Chemical Upgrading 

Chemical upgrading (CD) offers one such interim solution. CD would ex­
tend the capacity of the present facility and would enable it to handle the 
increased flow expected in short run (without over-building) while meeting 
present standards. At the same time it would complement any long-term 
project, which calls for continued use of the existing plant while a new 
facility is under construction (and perhaps even longer). In addition, the 
,operation of the upgraded plant would allow monitoring of future flow 
changes and derivation of a much more reliable long-term estimate than 
what can be obtained at present. 

The use of chemicals in wastewater treatment goes back over 100 
years. However, at the beginning of the 20th century, with the develop­
ment of biological treatment, chemical wastewater treatment lost favour in 
Europe and North America, mainly because of the high doses of lime and 
other metal salts that were required which resulted in high amount of sludge 
difficult to dispose. Since the 1980's, there has been a growing recognition 
that multiple pollution problems (organic matter, nutrients, metals) -can 
be best handled by a combination of chemical and biological methods and 
this is certainly the future trend in wastewater treatment (HAHT\, 1990). 

CD is defined subsequently (among a number of options depending 
on the location of the chemical addition) as the use of low concentrations 
of metal salts and/or polymers prior to the primary sedimentation basin 
for capacity expansion (as contrasted to the Scandinavian practice, for 
instance, where a high dosage is used due to the high P removal required, 
see e.g. HENZE - 0DEGARD (1994). 

Chemical upgrading is particularly effective for a mechanical-biologi­
cal treatment plant when 

(i) the facility is hydraulically or organically overloaded; 
(ii) improvements to the existing facility are needed to meet higher efflu­

ent standards; 
(iii) increased removal of phosphorus is desired; 
(iv) wastewater flow fluctuates greatly; and 
(v) industrial wastes contribute significantly to the total load of the plant. 



en 
:s o 
(f.l 

"CJ 
QJ 

"CJ 
~ 

100 

80 

60 

40 

CHEMICAL UPGRADING OF W.4STEWATER TREATMENT PLANT 123 

.... ... 
... 

with ferric chloride plus polYmer addition • 

'ca! a~dition ............ c ........................ cc~~=: ... c,~~:c·~ 

~ 20 
en 
::l 

(f.l 

~ ......... 

-;0 
:> 
0 

8 
QJ 

0:: 

§ 
t:Q 

o Surface 
o 2 3 4 5 Overflow 

Rate 
[m/b] 

Fig. 1 a. TSS % removal vs. surface overflow rate for Sarnia treatment plant 

100 

80 

60 

40 

20 

o 
o 

with ferric <':ILtOrJtue plus polymer addition 

without chemical· addition 

2 3 4 
Surface 

5 Overflow 
Rate 
[m/h] 

Fig. 1 b. BOD % removal vs. surface overflow rate for Sarnia treatment plant 



124 1. SOMLYODY and M. KNOLM.4R 

Original work detailing the effect of chemical addition on increasing 
primary overflow rates was undertaken at the municipal wastewater treat­
ment plant in Sarnia, Canada (HEINKE et al., 1980). Fig. la, from HEINKE 
et al., presents TSS % removal versus surface overflow rate. This graph 